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Applicant : Asia Pacific Industry Group Co., Limited
Address : N0.3399,Luzhou Ave.,Baohe Industrial District, 230051, Hefei, Anhui Province, China

Report on the submitted sample said to be:

Sample Name................... : Bopp Thermal Lamination Film
Sample Description............ : Transparent film

Sample Model/P.O.No........ 2

Sample Item No................ 1

Sample Material................ /
Buyer........ooooiiiiii /

S T0] o] o] 1= /
Manufacturer.................... 2

Sample Received Date....... :2018.04.01

Testing Period................... :2018.04.01~2018.04.12

Test Requirement............ . As specified by client, to determine the Benzene, Toluene,

Ethylbenzene and Xylene contents in the submitted sample.

Test Method:

Test Item Test Method Test Equipment MDL
The total of Benzene .
Toluene. Ethyl benzene and Refer to
GC-FID 50
Xylene (mg/kg) GB18582-2008

Test Results: Please refer to the following page(s)
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Test Results:

Test Item Content
The total of Benzene. Toluene. Ethylbenzene N.D
and Xylene (mg/kg) )
Note : -MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
Test Process:
Put weighted sample in
tt weld , pet ——>> Add Extraction solvent ——> Seal and shake
the sample vial
Weigh the qualitative GC/FID Qualitative
<——— .
compounds analysis

Jl

\4

Add the internal
standard to sample vials
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Add the Internal standard
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GC/FID analysis

Calculate the response
factor
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Quantitative analysis
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Photo of the sample

VSSZE00000940

Note: This report data comes from the test report No. VSSZE00000940.

*** End of report ***
This report is considered invalidated without the Special Seal for Inspection of the CTI, This report shall not be
altered, increased or deleted. The results shown in this test report refer only to the sample(s) tested. Without

written approval of CTI, this test report shall not be copied except in full and published as advertisement.

Building C, Innovation Park, Taohuayuan, Tiegang Reservoir, Xixiang, Bao'an District, Shenzhen

g\ Hotline
CENTRE TESTING INTERNATIONAL CORPORATION www.cti-cert.com E-mail:info@gcti-cert.com @ 400-6788-333
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